o ey 4
<@ sustainability ﬂw\p\py

Article
Wastewater Treatment Plant Operation: Simple
Control Schemes with a Holistic Perspective

S. Revollar **@ R. Vilanova >, P. Vega 1'*, M. Francisco 't and M. Meneses 2*

1 Informatics and Automatics Department, University of Salamanca, 37008 Salamanca, Spain;

pvega@usal.es (P.V.); mfs@usal.es (M.F.)

Dept. Telecommunications and Systems Engineering, School of Engineering Universitat Autonoma
Barcelona, 08193 Barcelona, Spain; ramon.vilanova@uab.cat (R.V.); Montse.Meneses@uab.cat (M.M.)
Correspondence: srevolla@usal.es or Ramon.Vilanova@uab.cat

t These authors contributed equally to this work.

check for
Received: 18 December 2019; Accepted: 16 January 2020; Published: 21 January 2020 updates
[...]
https://www.mdpi.com/2071-1050/12/3/768?type=check_update&version=2

Sustainability 2020, 12, 768 2 of 28

appropriated management of resources and prevention of unnecessary emissions to air and soil must
be considered to ensure the economic feasibility and the sustainability of WWTP operation. It means
that operating conditions that satisfy the compromise between these conflicting objectives must be
selected from the overall assessment of plant performance that considers the interaction between the
different units and subsystems that comprise the plant (water line, sludge line, and gas line) [3-5].

A number of performance indicators have been defined to address the cost-effective operation
and sustainability of WWTPs [4,6-8]. The impact of greenhouse (GHG) emissions associated with
wastewater treatment has been introduced as an important factor in the evaluation of plant performance
in [3,9], and Life Cycle Assessment (LCA) has been used to evaluate sustainable operation of WWTPs
in [1,2,10] and integrated water systems in [8,11], providing a wider perspective for the evaluation of
economic performance and sustainability in the operation of these processes. The available quantitative
indicators of performance provide an instrument to carry out a comprehensive analysis of the impact
of operating conditions on the efficiency of the plant. The analysis allows for measuring cause—effect
relationships between different operating variables and identifying specific situations that need
improvement. The information provided by different performance indicators and efficiency indices
that measure and link different aspects of the operation make it possible to take process control
decisions that produce an integral improvement of performance [4,8].

Different control strategies to improve the operation of WWTPs have been proposed in a significant
number of works ([12-18], but the evaluation of performance and the optimization objectives, in the
case of optimizing control strategies ([15-18]), concerns the quality of the effluent and economic aspects.
Since pollution removal takes place in the activated sludge process (ASP) in the water line, the control
strategies are applied to regulate dissolved oxygen (DO) in the aerobic zone or ammonium concentration
in the effluent through manipulation of aeration intensity, and nitrates concentration in the anoxic zone.
Few works are found in the literature ([5,19]) dealing with the implementation of control strategies
to improve the overall performance of WWTPs introducing plantwide considerations. Moreover, few
works [1,2] evaluate the effect of the control system performance considering its impact on the whole
plant behavior in terms of economic and environmental costs. In this work, a control approach is
proposed that uses a measure of global efficiency of the plant as the controlled variable with the aim
of introducing some sense of optimization in the control actions addressing effluent quality goals and
energy consumption in the whole plant. However, the consideration of efficiency as a controlled variable
also affects operation costs and emissions of CO; associated with energy use and biological processes.

Most of the works addressing the advanced control and optimization of WWTPs have employed
recognized simulation platforms as Benchmark Simulation Model 1 (BSM1), Benchmark Simulation
Model 2 (BSM2) and their modifications to test their strategies. The BSM2 [20] represents the water
line and the sludge line of a typical municipal WWTP. It integrates the Benchmark Simulation Model 1
(BSM1) that represents the activated sludge process [21]. The BSM2 [20] is selected as the simulation
platform for the evaluation of the proposed control strategy.

Optimization methods and advanced control strategies are barely used in real practice; such
complex strategies are not attractive in an industry with economic limitations. Real WWTPs are
run adopting reasonable compromise solutions between operation objectives based on operators
expertise. The analysis of performance concentrates on energy consumption that is the most important
factor affecting operation and environmental costs [8,22,23], and it is involved in the majority of
the control actions. The regulation of the ASP variables is performed using the available control
strategies: open-loop and simple ON-OFF and PI (Proportional Integral) feedback and feed-forward
loops [20,21,24,25]. Some applications of advanced control strategies in real plants [26-29] and the
development of decision support systems for WWTPs that uses online sensors and information from
accessible data-bases to compute performance indicators associated with energy consumption [22,30]
demonstrate that technical limitations to the implementation of control systems to improve the
operation of WWTPs are being sorted out.



Sustainability 2020, 12, 768 3 of 28

A typical municipal WWTP where activated sludge process (ASP) performs removal of
nitrogenated compounds and organic matter is considered in this work; therefore, the efficiency
index selected as a controlled variable is the ratio between the quantity of nitrogenated compounds
eliminated in the activated sludge process (kgN) and the energy (kWh) required by the whole plant
to eliminate that amount of nitrogenated compounds which is demoted N/E index ([31,32]). Thus,
the index connects ASP process performance with energy consumption in the whole plant giving a
holistic perspective to the control strategy. The manipulated variable to regulate the N/E index is
the set-point for the dissolved oxygen (DO) concentration in the aerobic zone of the ASP. An upper
level PI controller provides the DO set-points that produce the desired efficiency to the lower level
DO control loop. The integration of existing DO control system and the use of simple PI controllers
increases the possibilities of implementing the proposed approach in real WWTPs using the available
online sensors, laboratory measurements, and automation systems.

One of the key points of the proposed control approach (N/E control strategy) is the
implementation of an event-based control algorithm to avoid DO inadmissible values in the aerobic and
N/E unreachable set-points. Due to the variable characteristics of the influent load and temperature,
the biological capacity for nitrogen removal can be limited in some situations. In order to attain
efficiency requirements given by N/E set-point when nitrogen removal capacity is limited, the use of
energy is reduced leading DO set-point to their minimum values. The manipulated variable can be
forced outside the recommended limits for a prolonged period producing deterioration of performance
and unsafe conditions for a biological system. Then, an event-based control algorithm that adapts an
N/E index set-point to reachable values when inadmissible DO values are detected is integrated into
the control scheme.

The use of an integral performance indicator as a controlled variable is a contribution of this
work that introduces a holistic perspective to control strategy, and the attainment of a desired of
process efficiency has a positive impact of effluent quality, energy management, and emissions of
CO;,. A comprehensive analysis of performance is carried out to compare existing PI based control
strategies applied to WWTP and the proposed N/E control strategy. The evaluation of performance is
carried out considering average values of performance indicators on an annual basis and dynamic
evolution of selected indices along the operation period (one year). The selected indicators measure the
characteristics affected by the evaluated control strategies treatment effectiveness, energy consumption,
and CO, emissions.

The rest of the paper is organized as follows. The WWTP system and the control schemes are
described in Section 2, and global performance indicators are presented in Section 3. The evaluation
of the existing WWTP control strategies is presented in Section 4. The proposed control strategy is
described in Section 5. Section 6 is devoted to the comparison of the best existing WWTP control
strategy and the best N/E control design, closing with some conclusions to the article.

2. Description of Process and Control Strategies

The Benchmark Simulation Model 2 (BSM2) is a standard simulation platform that represents the
water line and the sludge line of a municipal WWTP that uses activated sludge process to perform
biological nitrogen removal [33,34]. The BSM2 plant layout (Figure 1) includes, in the water line,
a primary clarifier and the activated sludge process (ASP) for biological treatment. The sludge line
comprises a thickener for the sludge in the excess from activated sludge process, an anaerobic digester
to stabilize a mixture of the thickened sludge and sludge from primary clarifier and a dewatering
unit. The liquids collected in the thickening and dewatering steps are stored and recycled ahead of
the primary settler. The ASP is represented by a modification of the benchmark simulation model 1
(BSM1) ([21]) that consists of five biological reactors connected in series with internal nitrogen recycle
flow (Qy), sludge recycle flow (Q;), and purge flow (Qy). The BSM2 is designed for an influent flow of
20,648.36 m*/d and a biodegradable chemical oxygen demand (COD) in the influent of 592.53 mg /L.



Sustainability 2020, 12, 768 4 of 28

The total volume of the bioreactor system is 12,000 m3, 1500 m? for each anoxic tank and 3000 m3 each
aerobic tank.

Qin Qbypass
v » Pri Qpo o i i _ 99
Lk clrgrri]ﬁg 7| Activated sludge roeT:orija >
> i reactors clarifier
r | Q.
Q
N\ Qw
Thickener|

(Y

> P Anaerobic|
digester

tank [¥

=N !
Storage| —@Jtering
Sludge

Removal

Figure 1. BSM2 plant with notation used for flow rates.

The biological processes occurring in the activated sludge process reactors are described using 13
state variables and eight biological processes [21,35] by Activated Sludge Model 1 (ASM1), the clarifier
is described using Tackacs model [36], and Anaerobic Digestion Model 1 (ADM]1) is used for anaerobic
digestion process [37].

The performance of biological treatments carried out in WWTPs is strongly affected by the
frequent and large disturbances in the influent flow and load. Then, the BSM2 model includes a
characteristic influent profile that describes daily flow rate dynamics (low rate at night, high rate
during day time), weekend effects, holiday and seasonal effects and incorporates household and
industrial pollutants. The average flow rate is 20,668 m>/d, the maximum peak reaches 85,841 m3/d,
and the minimum is 5146 m?/d. This is considered in the BSM2 influent profile that contains an average
concentration of 52.2 g/m? of total nitrogen and 592.2 g/m?> of COD (chemical oxygen demand). Sinus
functions are used to describe daily and seasonal temperature variation, then a warm and a cold season
are distinguished. The average temperature is 15 °C, the highest values is 20 °C, and the lowest is
10 °C. A detailed description of dynamic influent profile generation can be found in [38]. The influent
data describe an operation period of a year in a plant located in the Northern hemisphere starting July
1st. Data provided by simulation protocol describe 609 operation days with a sampling time of 15 min,
but evaluation is performed using data from day 245 to day 609. Annual profiles of the characteristic
influent variables, influent flow (Q;n), total nitrogen concentration (N;y¢), COD concentration, and
temperature (T) considering weekly average values are presented in (Figure 2).

The effluent quality is usually described in terms of N;,;, ammonium Syp, CODy, Syp, TSS, and
BODs concentrations. In the BSM2 model, these metrics are estimated considering the variables of
the ASM1 model. The effluent quality requirements in BSM2 model are N;,; < 18 gN/ m3, COD; <
100 gCOD/m?3, Sy < 4 gN/m3, TSS < 30 gSS/m3, BODs < 10 gBOD/m?3. Biological elimination of
nitrogenated compounds and organic matter to reach those effluent quality levels takes place in ASP.
In the nitrification process, nitrogenated compounds (mostly ammonium NHy) are oxidized to nitrates
as part of aerobic growth of autotrophic bacteria that depends on the availability of free dissolved
oxygen in the system (DO). Nitrifiers growth follows Monod kinetics; it is minimal at DO levels below
0.5 g/m3, then increases with DO concentration until maximum growth rate is reached approximately



Sustainability 2020, 12, 768 5 of 28

at DO levels of 2 g/m3 [24,39]. Oxygen demand depends on the load of wastewater to be treated, but
nitrification is affected also by temperature and solids retention time (SRT). Nitrates (Syo) produced
in the aerobic zone are transported to anoxic zone by internal recirculation (Q,) where denitrification
process takes place by means of heterotroph microorganisms growth. Oxygen is taken from nitrates
that are reduced to nitrogen gas (N,) using organic matter as substrate.

65

3
Influent Nmt {gim~)
o =]

wn
=)

45 [

A l ! 1 1 40 . . . . . . L . L
5 0 16 20 26 30 35 40 45 5O 5 M 15 20 25 30 35 40 45 50

Time period (Weeks) Time period (Weeks)
700 — e i
1 19
850 B 18
(‘E J- 17
S 6001 : 18
(] -
5} 15
o =
15 550 14
=
E 13k
500 F 1 12k
1E

450

5 10 15 20 25 30 35 4D 45 5D 10

. ’ o 5 10 15 20 25 30 35 40 45 50
Time period(Weeks)

Time period (Weeks)

Figure 2. Weekly average values of characteristic influent variables in the operating horizon (one year):
flow (Qj,), total nitrogen concentration (Njo), COD concentration and temperature (T).

2.1. Description of Operation and Control Strategies

The control actions in the WWTP are focused on the regulation of activated sludge process
variables but interactions between different units of water and sludge line, and impact of influent
disturbances must be considered to attain the optimal operating conditions from a global viewpoint.
The control handles available in the ASP process are: the airflow rate, the internal recirculation (Q,),
the sludge recirculation (Q,), the sludge purge flow (Qy), and external carbon dosage (Q.4p) as
manipulated variables. All of these control handles are represented in the BSM2 model, but the oxygen
transfer coefficient (KLa) is used instead of airflow rate. The oxygen transfer coefficient (KLa) measures
oxygen transfer efficiency in terms of air flow-rate, the dynamics of the air bubbles formation, and
diffusion phenomena.

In practice, the most commonly used control structures using the mentioned control handles are:

e Dissolved oxygen control in the aerobic basin (DO control). The set-point for DO is given by the
operator with values between 1.5-2 g/m?, maximum growth rate is achieved at DO concentration
of 2 g/m?, and non-desirable reactions promoted by filamentous microorganisms can occur at
the DO concentration below 1.5 g/m?. In practice, a cascade scheme is implemented, the inner



Sustainability 2020, 12, 768 6 of 28

loop controls the airflow rate manipulating a valve position, and the external loop controls DO
concentration manipulating the airflow rate. The time constant of the loop is about 30 min [24].

e Ammonium-based supervisory control. This control scheme is applied to reduce aeration costs
or to reduce peaks of ammonium concentration in the effluent ([13]. An upper loop is added
to the DO control scheme to compute DO set-points as a function of the measured ammonium
concentration in the effluent (Syp)). The Sy set-point is selected between 1 g/ m3—4 g/ m3.

e Nitrates control in the anoxic zone. Q, is used as manipulated variable for the closed loop
regulation of Sy, BSM1 platform ([21]) uses a set-point of 1 g/m?3. When external carbon source
is required, carbon dosage (Q,p) is used to regulate nitrates concentration Syo. In practice, open
loop control of nitrates is performed keeping the appropriated values of Q, and Q4.

e  Open loop control of both recycle flows. The sludge age is regulated with purge flow (Qu),
since growth rate decreases with temperature Q, is reduced in winter to increase the sludge age.